LONMBARDING&ouw: 151D

A KOHLER. COMPANEngine: 15LD 400 Drawing: F

COOLING SYSTEM/STARTING

POS. |CODE DESCRIPTION Qty

1 5066.313 rear panel

2 9790.037 screw M 6 X 8

2 9790.138 screw M 8 X 10

3 5066.334 side panel

4 9865.122 screw M 6 X 12

5 ©732.084 screw M 6 X 12

6 2£2569.682 shroud (red)

6 2569.761 shroud (grey)

7 2501.208 hollowstud

8 7986.039 denoised guard

9 7625.007 washer diam. 6

9a J555.004 washer diam. 6
10 9732.084 screw M 6 X 12
13 7951.173 guard housing
13 J951.176 guard housing (red)
14 4904.038 handle ass.y
15 «————- » see Pos. 22
16 5025.097 tooth

[
~J
\Sa)
[e)}
[e)}
(@)
(@)
[e)}
[e)}

recovery spring

18 5590.026 thrust spring

19 «————- » see Pos. 22

21 6961.108 pulley

21 6961.116 pulley for engine without compression release
22 1472.057 REWIND STARTING

N
w
=~
[&))
N
(@)
o
[&))
N

washer diam. 6,5
screw M 6 X 8

N
N
\\>J
~J
w
(@]
w
(@]
N}

25 5801.539 spiral spring
26  7100.377 recoil pulley
27 5025.097 tooth

28 7980.063 cup

N
e
©
~J
w
N
(@)
[e)}
w

screw M 8 X 35

screw M 6 X 16

screw M 6 X 22

voltage regulator. 12V 14/26A-6 contacts for alternator 3 wires
volt.regulator 12V 21A fitted for electronic tachometer - 6+W c
volt.regulator 12V 30A fitted for electronic tachometer - 5+W c
voltage regul.24 V

Wwwww
NN OO
I 0 0 W
W wWwwwo
Ao N W
NN WO
W N OO
= o NS P
PN O =)

w
N
]
w
o)
N
w
w
@
PR PR RPNNRRRRPRPRRRPRPRPRERRPRPPRPROOUWORRPRERRLOMMNR,RPRPORRPRPRORREPRSWBRMSRERERNSRERNDWRE

33 2145.014 regulator cap

38 1557.103 wire connection

40 2002.019 plastoferrite rotor 12 V 12/20 A

40 2002.020 rotor 12 v 30 A

41 8565.107 stator for alternator 2 wires 12V 20A (for ceramic rotor)
41b 8565.113 alternator stator 12 V 12 A - 3 wires

42 5041.267 0il switch (M 10)

42 6745.042 pressure oil switch 0,6 bar (M 12) - red
42  6745.052 pressure oil switch M 10 1,4 bar - brown
43 4670.059 copper gasket diam.10

43 4670.061 copper gasket diam.14

44  6275.187 safety plate

45 5041.020 key switch

46 7245.417 dashboard 3 warning lights

46a 7245.423 electr.panel 12 V

46b T7245.420 electr.panel 12 V

printed by LOMBARDINI: 29/03/2018 - 1




Group: 15LD
Engine: 15LD 400 Drawing: F

COOLING SYSTEM/STARTING

POS. |CODE DESCRIPTION Qty
46b 7245.438 electr.panel 12 V 1
47 2185.882 eXtension wire 1
48 2185.907 wiring harness for batt.light and oil warn. 1
48 2186.127 wiring harness for batt.light and oil warn. 1
49 992R.024 screw M 10 X 25 2
50 5840.215 starting motor 12 V (Iskra type) 1
50 5840.216 starting motor 24 V 1
50 5840.218 starting motor 12 V (Bosch type) 1
51 9195.022 0il thermostat 1
51 9195.520 0il thermostat twin contacts 1
56 7565.007 washer diam. 8 3
57 9730.340 screw M 5 X 10 1
62 2193.106 contr boX 24V 1
63 9195.094 sensor M 14 (12-24V) for preheating plug control boX 1
64 9730.325 screw M 5 X 10 4
64 9790.138 screw M 6X10 1
65 2471.014 collar 370mm 2
66 [565.007 washer diam. 8 1
67 B240.018 nut M 8 1
68 7625.008 washer diam. 6,4 1
69 7555.004 washer diam. 6 1
70 3240.009 nut 1
71 9790.037 screw M 6 X 8 1
75 6275.154 plate 1
86 1901.190 union bolt M 12 1
87 T270.250 union 1
88 5041.276 "pressure o0il switch 1/8"" 0,6 bar" 1
89 4670.117 copper gasket 2

printed by LOMBARDINI: 29/03/2018 -

2




Engine: 15LD 400 Drawing: F

.y 1)
28 57 29 56

25 30 26 27 75 32

printed by LOMBARDINI: 29/03/2018



